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STEEL

COMMODITY(HIZ D) : ERW. CARBON STERL PIPE EN 1 0204 TYPE 3.1 — 2004 EMNST: %%%QM 232 céé—éf ?USUI ¢
= N _ 06, ‘Yeompo-ro, Buk-gu, Ulsan, Korea
SPECFICATION(HIZ 11 2}) : ASTMAS3B CUSTOMER(ZZ4A}): AT E)
e |2 I - Hydrostatic Tensile Properfies(Gage Length : 2 nch) Hardness Test Hardness Test & CW impact Test DWT Tesl( C)
Test
TYPE TOTAL Tensie Stength Yied Y/R Max. CW Impact Tesi(C) o,
OF SZE s bl LENGTH SPec. Base | Wen | Stength | Rae | L vale Absorbed Energyloe) Brea| ~ ShearAweal’)
No. PIPE CUT-DIAXTHICKXLENGTH HEATNo.  |Pressure|Time #2 Area
B0 (21 xS Hx20]) %2( mpa | MPa | wa | % | % |%3 ¥ | HEREREINERERE
M a5 | 415 | 200 % o
*1 =) KG) [(%)] P8l |SEC - sze —
Max, Ciiteria : In the case of 10x10)
1 EB BE 18" X 0250 "X 6.150 M 38 16,499 2337 GR2024 50 | 5 T 447 433 274 4
1
TOTAL 38 16,499 2337
Cherrica Compostion(%) 2:x100 3 X 1000 4 10000 ZrCodling Test HC-Test HIC Test Fermak
: Mn (o %¢] . Coppes Sufate | Colapse SSC. = =
Spec. c|s|gl|lP|s|o|M|a|w|v [ Zn Coating P73 Pressre | CLR | CTR | CSR P M X 1) Typeof ppo endl@3)
No.|  HeatNo xa| 2 2| 2] 2|3 |z2|z2]z]s]|3] a3 Tme |Fesk| s % | % | % EB-ERW Biack BEBavel End
s ¥2) L Longitudingl, T: Transverse
: | #*3) B: Base, W: Weld Line, H Heat Affected Zone
Max, 0 120 50 45 40 40 40 150 80 1000 H
1] om0 Hl w2 ]|« l 6| 4 ¥4) H: Heal{Ladke) Analysis, P Product Arelysis
¥ 7) For each reduction of 0.01% below the specified C max.
h LE] 2 3 i 3 2 e 2 B e LY an increase of 0.06% Mn above the spedified max.
P 14 2 47 13 5 2 2 2 5 2 61 wilbe peritad up I a max_ of 1.65%
¥ 10) CM3=CutNiHCr+Mo+V
% SPEC YEAR — ASTM AS3(2012ED)
Non-| )cive Test Rattening/ arin C O P Y
Heat Treatment un Bending Test Vistal & Dmension | .
GOOD GOOD GO0D GOOD
] E HE2 3 7320 SAHEUASE 2SN ¥ i
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREN HAS ACCEPTHD) IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND CRDER. 5 4 1 AL A i
* 2 2AANSYA BIE AASE AIZA QA SHI US4 ACD, ZAISHM FLEZM AIZA FIZ2 E012E 2la + USLICHL
SURVEYOR QA Manager
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+ This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
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